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N . mum Normal atress, o, T/sq ft
A o Test No
& : @ @ €)
o
§ Water content Y | 286 % 289 % 289 % %
E 02 HH Vold ratio e
E g ‘ 0o|.860 |.867 | . 867
H T H Saturation 5, 90 % 905 90 ¥ #
g I Dry density, v
g .03 - 1b/eu £t a | 91 90
E 10 4 6 £ oild ratio er 20
2 o | consolidation e
| +H | Time for 50 percent N
o4 Lt Iﬁh | | consolidation, min 50 = = 32
0 0.1 0.20.3 0.4 0.5 Water content W % % % %
Horiz. Deformation, in. £ 1300 28.8 6.2
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Shear Stre%h P&rmters“ Situration Sf * % 1, %
4
VN LD o [? Normal stress,
—L;ﬁ—- T/8g £t ‘1075 L5 3.0
Al 41 o /8, Maximum shear
e stress, T/sq £t | ‘max | 0.39 os2 | 0.80
¢ =_02 T/8q £t Actual time to 5
failure, min f [ 410 1400 | 1400
D Controlled stresas Rate of strain, in./min 0.000! | Q000! |0.000]
@ Controlled strain Ultimate shear T
stress, 'I_‘[sq 't ult
Type of specimen Remoided 30 in., square O.51in. thick
Classification CLAY (CH)
L 74 LW i Rezga . Gy 2,70 (est)
Remarks 5. ) ; H f IProJect WALLISVILLE. DAM
2 ! t i ) ; a g: Area
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g A TH L DeEe [ Dry density,
g .oef gaas\ATRE 1b/cu £t a | 9j 91 9l
Jr g | [Vold ratioc after .
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HHHHH Time for 50 percent &
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Horiz. Deformation, in. L ROS 287 25.5
g Void ratio ey
Shear Strength Pnrmteran Sabration Sr % % % 4
Ah
AR i £ }» Normal stress
A2O 1/sq £t . °lo7s | 15 3.0
& il 307 Maximum shear
tAn stress, T/sq £t | "max | O.39 .66 | Lo8s
' =_0.2 T/sq ft Actual time to i
failure, min fl415 700 1700
D Controlled stress Rate of strain, in./min |5 4hn |6 0001 |0.0001
m Controlled strain Ultimate shear 1
stress, '.[‘/sg £t ult 5
Type of specimen Remolded 30 in. square 05 in. thick
Classification CLAY (CH)
L g9 L g *_PIV 53 G, 2,70 (est.) J
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! 5:2 / 5 ! .:5‘ / Q b Area
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